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Name of Sample: Rechargeable Lithium Battery YLDO2-18V4AH
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% BB YLDO2-18V4AH 5INR19/65-2 18V 4. 0Ah 72Wh
50 AR Chinese
Name of Sample XKL | Rechargeable Lithium Battery YLDO2-18VAAH 5INR19/65-2 18V 4. OAn 7270
English
o5 1119110081
Sample No.
E3X VY M2y BB IR ]
Consignor /
A 134050 1 BT 1 30 9 B A
Manufacturer SHANGHAT ELECTRIC TOOL RESEARCH INSTITUTE GROUP JTASHAN CO., LTD
T BREE TR Rmamng s B RARHE T )
AR ik ST/SG/AC. 10/11/Rev. 6 Amend. 1

38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3
H 7 Aok REE LT R iainma iyt WIS AR HEF R )
ST/SG/AC. 10/11/Rev. 6 Amend.1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS ‘GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8 Amend. 1
Section 38. 3
A I e Wbk
Fiy = Ju
Appearance Black Plastics cement shell
Ao A i 2019-11-06 - RIALIE B 2019-10-16 ~ 2019-12-12
Accepted Date Test Date
K B WEEEAL : SR 3 ; o AT B 2 7 L S
i

Altitude simulation, Thermal test, Vibration, Shock, External short

Test Items cireuit, Impact, Overcharge, Forced di scharge

SR, AR ABRAR (R imain

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRHEEESK .
R LEHL | The sample has passed the test item

MR RBABRAET M)

s of UNITED NATIONS “Recommendatigns| on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria”ST/SGAAC 10741 /Rev. 6
Conclusion Amend. 1 38. 3 ; P X Y/ Hy
ERHN Date): [ 73019-12013 1
£ W 78 HL 8 L 4 Rechargeable Lithium Battery, / ) A
" =
Comment =
Yy = - f’
345 H it / ¥R B G ALy
/
Borsl
,22::%:? Post Code
oA 1/ R 4% %ﬁ‘i 4 ﬂﬁ
Approver: £ Checker: Compiler:
RE

Title: AL C#2If (Vice chief engineer)

)
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Az ARFA B 4 AR WREERIIF LSS il ok 2L
g : *ﬁ-ajan% $I§ira1e ‘é‘i’i
Name of Test Standard requirement or The :
No. o Clause Number of Standard Test Result | Conclusion | Remark
REGH (T EREIERMER 1 AR
R i:rg']"-m ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | mgis 1
1 2 RUST. 1 i A A
A_ltltud-e UN Manual of Tests and Criteria See Appendix 1 Par:;id /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 3
38.3 Test T.1
g{%ﬁﬂ (R TR ISR E | R
o HETF- ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 WiE 2
2 i BT, 2 See Appendix 2 o /
Thermal test UN Manual of Tests and Criteria Paaged 2
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
AW (TR D ERNeD 5% T
3 HETM) ST/SG/AC. 10/11/Rev. 6 Auend. 1 38, 3 WK% 3 "
3 5 = IR, 3 See A lix 3 fd
Vibration UN Manual of Tests and (Criteria pee Algsnaix P'::sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section =
38.3 Test T.3
KEH TR R ERaE L 5 R i
HEF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 Lt 4
4 ik T, 4 See Appendix 4 % /
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BREH (X TRRRIEmMERE ARG
i F/) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 TLHE 5
5 o KT, 5 s.:e Appendix 5 Eh% /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38,3 Test T.5
UGS CXF R R Ia m e vl g Rl
#Fll» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 | m i e
B it iﬁljl!:;:'f.ﬁ f i il Stnzf‘f\zspgndix 6 G /
Impact UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
A (X FRRREmaELT waii
#EF) ST/SG/AC. 10/11/Rev. 6 Amend, 1 38, 3 Wi 7
7 K78 AT, 7 See Appendix 7 7 /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.7
Bl O FRREMERRN LD R
HETAT) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 LM% 8
8 iﬁ‘rﬁﬂ)"ﬁ{% T 8 See Appendix 8 o /
Forced discharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.8
W IR FRELILIE :20°C-23°C  FRBTRIY : /% e
Test Environment Ambient temperature:20°C-23°C:Ambient humidity: /%
Condition
AR B
- Test Item
2 ORBH s : e
Subcontracted Test 2 RBE / /
Condition Subcontracted | Name Post Code
Laboratory Kk / W% y
Address Tel
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A% ; WARE 24 | s
No. Name of Test Items Altitude simulation
; . RIE R Befor ;
Ha | Hexs L LB REE A gk |HhwE| st
%5 Sample Status RE T & RE FFEBE | Mass Loss [ Residual | 3%
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g N /% /% Event
1CYCHE4s 75 1 5 A
001 | ooy menged | 690.79 | 20.78 | 690.73 | 20.76 0. 01 99.90 | o
YOS A . o
002 | oty meees | 690.69 | 20.76 | 6s0.64 | 20,70 0.01 9.95 | o
008 | 1cvcrursy mmged | 69125 | 20.colNEEE 17 | 50 o0 0.01 99.90 | o
004 | ooty meged | 690.65 | 2008 | ohso | 20.63 0.01 | 99.95 | o
005 | porcronre ey | 690.23 | 20805 | codl7 | 20,63 0. 01 99.90 | o
006 | soremanoin o | 690, scuteSE NN 0.01 | 99.90 | o
007 | ascic Fuly snangod ff689-87 | 2064 | 630,80 | 20062 0.01 | obo0 | o
008 | gscrc ey oGO0 13 | 88 64 | 69087 | 20,63 0.01 99.95 | o

s] =g 2{This space intentionally
2 e left blank

No Disassembly,No Rupture & No Fire.

BiE: LR V-RA D-MEIR R-30E P-A K 0-F . RRA. LR, fnk® | Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A5 ; RAFE L4 | Sk
No. Name of Test Items Thermal test
- : RIFT Bef: XX
e | Hakk R Bl 2 T TI TV PN
%5 Sample Status RE | FRbE RE | FHBEE| Mass Loss Residual | 31 %
Sample Mass ocv Mass oCcvV OCV [Other
No. /g s /g N /% /% | Event
01 | ocnas e | 69073 1 20.7% | so0.46 | 0.3 0.04 [ 98.07 | o
002 Il homnat teq | 69054 I 2007 |Leeos | a0 as 0.04 | 98.07 | o
03 | ionronynng | 69117 | 20280 o | 25 25 0.04 | 98.35 | o
004 | o mus e | 690.59 | 2088 | 6Bss | 20,27 0.04 " [ ofio5 | ¥q
005 | promy mny | 690.17 | 20l85 | 6edlo | 20,28 0.04 | 9830 | o
006 | st | 690, sontuS EIINTOTE N 0.04 | 98.26 | o
007 | poreriirs . MO0 [ ez | ceoltd | O 0.04 | 98.35 | o
008 | 550 Futty anengea | 690.07 | 2063 | 689.79 | 20.28 | 0.04 | 98 30 0
J_TryﬁliThis space intentionally

No Disassembly,No Rupture & No Fire.

Gk LR V-RA DMk R-ARE FARK 0-LMF. ERL. LK. KA ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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5 5 BRAE L4 | R
No. Name of Test Items Vibration
*_*_&:‘r: *’?‘&f%?@} ﬁgﬁ—ﬂ‘ﬁ- Before 7&%}5 After )ﬁiéﬁi #}%@E %{&
5 Sample Status RE FHROEl FE FF 3. /& | Mass Loss | Residual R
Sample Mass ocv Mass ocv ocv Other
No. /g A" /g IAY /% 1% Event
0L || bt mnneas | 500,48 I 505 [ 0.6 T 2005 0.00 | 99,51 0
1CYCSE 278 1 a0 - q - on
W2l e e | 69037 I 20as | sannl T o0 0.00 | 99.90 | o
O S H
003 | oy runny s | 690.91 | 20.2840 891 10 | 20,26 0.00 | 99.90 | o
ICYCSERFEH . " -
004 1CYC Fully charged | 690.33 |  20.27 690. 50 20. 25 0. 00 99. 90 0
005 aire he 689.89 | 20.28 | 690.09 [ 20.26 0.00 99. 90 0
: 25CYC Fully charged e ; e 3 5 i
A5CYCE TR -
006 | 250vC Fuily oharged | 690.53«|4020. 28 690. 71 20. 26 0. 00 99.90 0
007 | poiepas s . JMBBOYSY | 20028 | 6s9.78 | 20018 0.00 | 99,51 0
25CYCEA # M e 5
008 | s6cvc Fully ohacged | 689.79 |  20.28 690. 00 20. 26 0. 00 99. 90 0
J‘—F,]j |L This space intentionally

ik Lk VRS D-ARAK R-2KE F-RK 0-%EF. RA. AR, RBEE. RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i ) R B 4 Ak Phiet;
No. Name of Test Items Shock
%= o ml:; St:us RE | FReE| RE Fr# %, | Mass Loss | Residual | FLE
Sample S Mass ocv Mass ocv ocv Other
= : /g IV /g Y /% % Event
001 ||" Lottt maed | 09056 I 20.26 | ewoca | 0ine 0.00 | 100,00 | o
002 | 10t Turiy shanged | 690.51 | 20.33 | 690.53 | 20.33 | o.00 | 100 0 [ o
003 | 1exc Tty saged | 69110 | 20. 268 1068k 08 | 20,26 0. 00 100.00 | o
004 | icvc Rnty nmsed | 690.50 | 20.25° | 690.50 | 20,25 0. 00 100.00 | o
005 | s5eue Futsy snecged | 690.09 | 2026 | 690.08 | 20,26 0.00 | 100.00 | o
006 | g5cvc sty anecges | 630a@i 20026 | 650,78 BBz | o0.00 | 10400 0
007 | sscee Funsy oemoadllBOR0. 75 | 20818 | 689,10 | 20 0. 00 100.00 | o
008 | ucio pery rlN 69000 | 28826 | 690.00 | 20,26 0.00 | 100.00 | o

v 1o g This space intentionally
o i left blank

&iE: L-R V-iRA, D-fi#ik R-28Z F-A k 0-h, LRA. LARIK, T E . RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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g 5 BWAE L4 | S

ho. Name of Test Items External short circuit
ot g kA HERORHBE SRR
Sample No. Sample Status Max. EXteI‘ﬂ;t’éTemperature Othior Bt

4ol 1(Yécggflf»¢ fiali[rlged b7.4 0

00 1(‘Y{161¥Ef'ff> ﬁ!ﬁged 56. 1 0

Lk JCY(I‘C:Efl.? c{ﬁ:;[‘ged 95. 2 0

o lCYéF;ﬁﬁj\ (ﬁ;{ige{] 56. b o

s 95figvlzflﬁj\§l;§gpd 96. 0 0

006 28006 Fiihy s ataa 56.3 .

007 B nh 6. 7 .

008 25(12{(?:51{1? ﬁgiged 97.2 0

T

This space intentionally left
blank

@ik D-FER R F-RK 0- LMk, LRK. TRl
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i 6 BAFELH | i
No, Name of Test Items Impact
*‘?‘ﬂun%"’:j'“ *f’ﬂ%"kf& M#%%\ﬁi%ﬁﬁ ‘ﬁ‘ﬁ-’l%i
Sample No. Sample Status ax. EXteI‘t}a%:Ten1perature et
0 1CY1CW5CG%50ci§afi ty 23. 4 0
40 ICYlC{.:Yﬁf{J%SDC%a?rrJii ty 115,3 0
= oie =,
e 1(?chC gfé%aoc?ﬁa;rai ty 23.9 0
Y e
e lCYICL Ya%%la%?fﬁ;? ity 86. 2 0
oy
- ICYI(JCY.“ECO%E??Z?&Z ty 24.9 0
e 35(2155\:%%5%%;?;1 ty 122.3 0
- 25CHC 501 i : 29,2 6
Ui 2562\}5::(?2%;0&?511 v 23.2 0
o 25(‘%!5({':‘(5({)9&5%?&% ty 81.1 0
9 &R B
o 25@?5?&?032?&?““». 24. 8 o
AR This space ir:}t;;;ionally left

&iE: DR P-ALK O-RARIK. FAL k.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% - BRTR 24 | it
No. Name of Test Items Overcharge
Moy R A eI %
Sample No. Sample Status Other Event
K A e
019 IL‘Y({.C;Eﬁ}TCth;L;ged .
e A Do
020 lCY(l‘.C[gEfli‘_\;hf]:l;%ged e
021 LCYC Fully shmeged 0
T
022 1cyécgtﬁ;'cﬁﬂ;%ged 2
023 250KC Fully eharged ¢
024 25&(3(::1;:1;? jﬁ;Eged “
025 Mﬁgr?ﬂﬁ? gﬁﬁged %
026 zEFéECEiirlfjﬁggﬂd 2
DLR 28 This space intentionally left hlank

Fiz: DRI F-ARK 0-FMBIK, FAek.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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+5 : RRR B 4 4 e
No. Name of Test Items Forced discharge
Gt R GRTE HAE
Sample No. Sample Status Otftor Event

027 1CYC IF?IC]}\LI ?;:iﬁfclllliarg ed 0

028 1CYC IFE?TCI);LA ?iffcili:;rged 0

029 1cYC lp(i?lcﬂb fibi#arged Y

030 1CYC IF?ILI{: -é(i?iffc[]?arged 0

031 1cYC 11(3} 1L1):E f‘l}iﬁsicr}lllarged 0

032 lCYCﬁiﬂﬁiﬁfiiiﬁirged Y

033 1CYC 1F(£}1r1{rﬁ ?iffc[t[llarged o

034 10YC li{;iyirlir&f;h:lcr}?arged Y

035 1CYC l}'CL;l ?l[’lj\_ﬁ 1\11‘13 criEEat'ged 0

036 1cYC lp‘rujﬁliﬁiii;&arged 2

037 25C YC2 ar(lfitlih fiiif:[}?arg ed 0

038 o sglflfliﬁilfifargut 0

039 25(3\'C2 5F(i} 1C1);rla ?i—\ijisic[l?ar ged 0

040 25C&’L?5F%E=E§i§|#arged Y

041 25C Y(32 TJ&D Tiiicr}?arg ed 0

042 25CY(,:ﬁi SF?’I(IT ﬁd\;’:]:-:i crlll-r.ar ged 0

043 25CYC2 51?61?{1(:1’)}.'6 ?iﬁf clllliarged 0

044 25C\’(‘,25I~S?ylclb_\‘rﬁ ?ijfcl}%arged O

F 25CYCHE R L
045 25CYC Fully discharged g
046 25(1YC2 5Fl"qufJ11‘u /d%i{%(ci}iliarg ed O

FiE: DR F-RK 0-Rfk, Rik,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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r_ 8V4AH 5INR19/65-2
Rated voltage: '
18VDC 20VDCMax. 72Wh
Capacity: 4000mAh

LLD

Zhejiang YiLICleaning Equipment Co., Ltd
No.111 Lingxiu Road, Luoxing Street, Jiashan County,
Jiaxing City, Zhejiang Province 314100, CHINA

BJ:201908  MADEINCHINA

ookl 14 45 ok



